
Parts Manual
DT18BF / 966019501

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



©2010. All rights reserved.
Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME...................................................... 4

HANDLE...................................................................... 6

FLAIL BLADE............................................................... 8

DECALS..................................................................... 10



4

FRAME

1

2

3
4

5

6

7

8
9

10

11

12

13

14

15

16

17

18

19

20
21

22

23
24

26

27

28

30

31

32

33

34

35 36

37

38

39

40

41
25

4

6

31

6

24
39

40

3

42

19

29



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

5252450011..	 	�����1	����BODY, ORG

539 9769412..	 	����2	����HCS 3/8-16 x 1¼

539 9769793..	 	����4	����NUT 3/8-16 NYLOC

539 9905174..	 	����7	����WASHER 3/8 FLAT

539 1068475..	 	����2	����BUSHING

539 9905506..	 	����6	����WASHER ½ FLAT

539 1013327..	 	����2	����HCS ½-13 x 2¾

539 9906278..	 	����6	����HCS 5/16-18 x 1¼

539 1004889..	 	����2	����BEARING, FLANGE

539 10043910..	 	����1	����BELT

539 10680511..	 	����1	���� LINKAGE

540 07505112..	 	����4	����WHEEL 8 x 1¾

539 11031113..	 	����1	���� PULLEY, IDLER

539 10050814..	 	����1	����REAR FLAP BLK

525 24520115..	 	����1	���� FRONT AXLE ORG

539 10051116..	 	����1	���� PULLEY 7"

539 99063717..	 	����2	����HCS 3/8-16 x 2½

539 99061318..	 	����4	����NUT 3/8-16 SERRATED

539 99071719..	 	��10	����NUT 5/16-18 HEX NYLOC

539 10048220..	 	����1	����BEARING

539 99065521..	 	����1	����HCS 3/8-16 x 1½

539 10051222..	 	����1	���� FLAP ROD

539 99003723..	 	����4	����COTTER PIN

539 99058024..	 	����6	����HCS ¼-20 x ¾

539 10854325..	 	����1	���� PULLEY w/ SET SCREW

539 10271726..	 	����2	���� SCREW 5/16-18 x 5/8 SET

539 10675427..	 	����1	����GUARD, SHAFT

539 10806928..	 	����1	����GUARD, BELT

539 10677229..	 	����1	����BACKING PLATE ORG

539 10157230..	 	����2	����HCS ½-13 x 3

539 99062531..	 	����4	����NUT ½-13 JAM

539 20010032..	 	����2	����NUT ½-13 CNTRLK

522 79500133..	 	����1	���� IDLER ARM

539 91006134..	 	����1	����KEY 3/16 x 3/16 x 1

539 99058835..	 	����1	����HCS 3/8-16 x 2

539 99066936..	 	����4	����HCS 5/16-18 x 1¾

539 99018737..	 	����4	���� LOCKWASHER 5/16

539 10682738..	 	����1	����CABLE

539 99059839..	 	����6	����WASHER ¼	

539 99005240..	 	����6	���� LOCKWASHER ¼

539 91006141..	 	����1	����KEY 3/16"

539 97695642..	 	����1	���� SCREW 5/16-18 x 3/8 SET



6

HANDLE

18 INCH

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

17

15

16

18

19

20

21

22

23

24

2121

13



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

539 1065781..	 	����1	����HANDLE, GRY

539 0525612..	 	����2	���� FOAM GRIP

539 1066883..	 	����1	���� TAB, CABLE

539 1004814..	 	����2	����KNOB

539 1025635..	 	����2	���� LANYARD

539 1005566..	 	����2	���� PIN

525 2455017..	 	����2	����HANDLE SIDE, GRY

539 1067608..	 	����1	����BAIL ORG

539 9765269..	 	����1	����GRIP, LEVER

539 10677010..	 	����1	���� LEVER

539 10676811..	 	����1	���� PLATE, HEIGHT

539 99051712..	 	����4	����WASHER 3/8 FLAT

539 99069213..	 	����3	����WASHER 5/16 FLAT

539 97643814..	 	����1	���� SPRING

539 99056315..	 	����6	����HCS 3/8-16 x 1

539 99063916..	 	����1	����HCS ¼-20 x 1½

539 99058817..	 	����1	����HCS 3/8-16 x 2

539 10806818..	 	����1	����HCS 3/8-16 BUTTON HD

539 99020919..	 	����1	����HCS 5/16-18 x 1

539 10047220..	 	����2	����RHSNB 5/16-18 x 1¼

539 97697921..	 	����7	����NUT 3/8-16 NYLOC

539 97697822..	 	����1	����NUT ¼-20 NYLOC

539 10874623..	 	����1	����NUT 3/8-16 ACORN

539 99071724..	 	����1	����NUT 5/16-18 HEX NYLOC



8

CUTTING EQUIPMENT

FLAIL BLADE

1

2

3 4

5



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CUTTING EQUIPMENT

539 106857	���1	���� 18" FLAIL REEL COMPLETE

539 1068561..	 	����1	���� SHAFT (18")

539 0051872..	 	����1	����BLADE SET (26 BLADES)

539 108108	���1	���� BLADES & SHAFTS SET 
W/E-RINGS (26 BLADES)

539 1005263..	 	����1	���� SPACER SET (44 SPACERS)

539 0051884..	 	����1	���� SHAFT w/ E-RINGS,  
4 SHAFTS (18")

539 1019495..	 	����8	���� E-RING, ½"



10

DECALS

1

2

3

4

5

7

8

6



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

532 4291961..	 	����1	����DECAL, HUSQVARNA

525 2479012..	 	����1	����DECAL, DT18

532 4286763..	 	����1	����DECAL, CROWN

539 1080644..	 	����1	����DECAL, DEPTH

540 2000765..	 	����1	����DECAL, DANGER FOOT

539 1018816..	 	����1	����DECAL, PROP 65

539 1073597..	 	����1	����DECAL, SAFETY GRAPHICS

539 1072448..	 	����1	����DECAL, HANDLE PIN



P/N 115 144626R1	 08/10/10


	CHASSIS / FRAME
	HANDLE
	CUTTING EQUIPMENT
	DECALS

